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Customer : Cheung Hing Foundry (HK) Limited tomer's ref. no. : - -
Address : 299 Pak Sh: Tsuen, Kwun Um Road, Yuen Long, N. T. ontract no. : - -

Job title : - -
Sample description :
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V

) Date of test : 13 to 27 Juns 2020

AN
Nominal dimensions of concrete block (mm) \ 100 x 200 XM
N
Date of concrete block casted V 13/06/2020
'S
, ge of concrete blockt at test (days) \ {\ 14
A A ,\
\ Ap;&he ad of 5 kN and sustain for 1 r&nu% / Step resis@k@\ V
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1. Test results relate only to the specimen tested.
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Details as supplied by customer ~
Customer : Cheung Hing Foundry (HK) Limited

Address : 299 Pak S uen, Kwun Um Road, Yuen Long, N. T.
Job title : - -
Sample description :
Manufacturer : Cheung Hin K) Limited
Brand name :
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Hold for 1 mmuteMermanent deflection (mf\ V

Presgfit of crac

apl{loadM

'/} \‘\/)

Ultimate load y ) \“/
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Compliance :-

ke Step shall support of both initial and lti i isi i i der load shall not exceed Smm.
2. After removal of the load, the permanent i of Ultimate load.
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1. Test results relate onl
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Customer : {ing imi Cuswmer Ref. No. : --

Addres 2 2/Jdm Road, Yuen Long, Hong! DQ

Job Title : --

Sample Description : Hot Rin/Galvanized Ductile Iron Ste Contract No. :

Sample Identification No. : -- o2, of Sampling : --

Type : Hot Dip Galvanized (Non-Centrifuged) Date of Sampling : --

Manufac 2Cheung Hing Foundry (H imited Brand name: CHF

Laboratory tes. result

eceived 1 12-06-2020 Test Period 5 19-06-20
P
Spe 0. m V
P
Mass of coating \ V/ ﬁ g/m?
. . L
Average mass of coating mnsu g/m?

122 (2)

633

Remarks :
articles and its thickness for
///’
Checked by : L 7£~ s

Lai Peter Shu Hung
B.Sc, MSc, Phd, PEng, CEng,
MHKIE, MICE, RPE, (CVL, MAT)
Deputy General Manager

d of Repor

For'i No. CHM B 29/05/2016

HKAS has accerd@ited thifaboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredilgd lal?oratorics.
This report shall not'g rghroduced except in full. without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.




	1.1- D._I._Step_Iron_(_Twist_Test_)1.pdf
	1.2- D._I._Step_Iron_(_Twist_Test_)2.pdf
	1.3- D._I._Step_Iron_(_Pull-out_Test_).pdf
	1.4- D._I._Step_Iron_(_Vertical_Loading_Test_).pdf
	1.5- D._I._Step_Iron_(_Zine_Coating_Test_).pdf

